WACKER
NEUSON

5100015773 102

08.2018

Reversible Plates
Reversierbare Platten
Planchas Reversibles

Plaques réversible

DPU 6555Hs

Parts Book

Ersatzteile

Lista de Repuestos

Liste de Pieces de Rechange www.wackerneuson.com






Nameplate
Typenschild

Plaque signalétique
Placa de Identificacion

DPU 6555Hs

A nameplate listing the Model Number, Item Number, Revision, and Serial Number is
attached to each unit. Please record the information found on this plate so it will be available
should the nameplate become lost or damaged. When ordering parts or requesting service
information, you will always be asked to specify the model, item number, revision number,
and serial number of the unit.

Ein Typenschild mit Typ, Artikelnummer, Version und Maschinen-Nummer ist an jedem
Gerat angebracht. Die Daten von diesem Schild bitte notieren, damit sie auch bei Verlust
oder Beschadigung des Schildes noch vorhanden sind. Der Typ, die Artikel-Nummer, die
Versions- Nummer und die Maschinen-Nummer sind bei der Ersatzteilbestellung oder
Nachfragen beziiglich Service-Informationen stets erforderlich.

Una placa de identificacion con el modelo, numero de referencia, nivel de revision y nimero
de serie ha sido afiadida en cada maquina. Favor de anotar los datos en la placa en caso
de que la placa de identificacion sea destruida o perdida. En todos los pedidos para
repuestos necesita siempre el modelo, el nimero de referencia, el nivel de revision y el
ndmero de serie de la maquina en cuestion.

Une plaque signalétique mentionnant le modéle, le numéro de référence, le niveau de
revision et le numéro de série est fixée sur chaque machine. Veuillez noter les informations
relevées sur cette plaque de fagon a ce qu’'elles soient toujours disponibles si la plaque
signalétique venait a étre perdue ou endommagée. Lorsq ue vous commandez des pieces
détachées ou vous sollicitez des informations aprés-vente, on vous demandera toujours de
préciser le modele, le numéro de référence, le niveau de revision et le numéro de série de
la machine.

My machine’s numbers are / Die Nummern meines Gerates sind /
Los nimeros de mi maquina son / Les numéros de ma machine son :

Model Revision
Typ Version
Modelo Nivel de revision
Modéle Niveau de revision
I | — — | |
Iltem No. Serial No.
Artikel-Nr. Maschinen-Nr.
NuUmero de referencia Numero de Serie
Numeéro de référence Numeéro de Série

5100015773 - 102 3



Part Numbers - Boldface

Fettgedruckte Artikelnummern DiF el
NUumeros de partes en negritas

Numéros de piece - en caracteres gras

Part Numbers appearing in boldface type are recommended spare parts. This means that
these parts are subject to wear under normal operating conditions and may require periodic
service or replacement. It is recommended that these items be stocked to meet the
expected service requirements of this model. Actual stocking quantities of these and other
parts used in more extensive repairs will depend on the service practices of each customer.

Bei den in den Ersatzteillisten fettgedruckten Nummern handelt es sich um empfohlene
Ersatzteile. Dies bedeutet, daR diese Teile bei normalen Anwendungsbedingungen
nattrlicher Abnutzung ausgesetzt sind und gelegentlich ersetzt oder Uberarbeitet werden
mussen. Es wird geraten, diese Teile auf Lager bereit zu haben, um fiir Service-Arbeiten an
diesem Gerat vorbereitet zu sein. Lagerbestéande fir diese und andere Teile, welche fir
ausgiebigere Reparaturarbeiten benétigt werden, kénnen je nach Service-Gewohnheiten
der einzelnen Kunden variieren.

Los numeros de partes en negritas en las Listas llustradas de Partes son los repuestos
recomendados, ésto quiere decir que estas partes se desgastaran bajo circunstancias de
funcionamiento normales y pueden requerir servicio periédico o su reemplazo. Se
recomienda que el cliente mantenga un abastecimiento adecuado de estas partes para
poder satisfacer la demanda requerida por el servicio a la maquina. La cantidad de
repuestos que el cliente necesitara para reparaciones dependera de la péliza de servicio de
cada cliente.

Les numéros de piéces imprimés en caractéres gras dans les Listes des Pieces Détachées
de ce manuel sont les piéces détachées recommandées par la Wacker. Cela veut dire que
ces pieces sont sujettes a usure dans des conditions de travail normales et peuvent
nécessiter de I'entretien ou leur remplacement. Nous recommandons que vous disposez
d’'un stock de ces piéces pour pouvoir satisfaire la demande d’entretien de cette machine.
Le client doit decider lui-méme de la quantité exacte de piéces de rechange qu'il disposera
dans ses stocks.

4 5100015773 - 102



DPU 6555Hs

Vibration Plate
Vibrationsplatte
Plancha Vibradora
Plaque Vibrante

Vibration Plate
Vibrationsplatte
Plancha Vibradora
Plaque Vibrante

Center pole Scandinavia version
Deichsel Skandinavien Ausfiihrung
Barra de mando Escandinavia version

Timon Scandinavie version

Upper mass
Obermasse

Masa Superior
Masse Superieure

Baseplate
Untermasse
Masa inferior
Masse inferieure

Exciter
Erreger
Excitador
Excitatrice

Center Pole cpl.
Deichsel kpl.

Barra de mando cpl.
Timon cpl.

Center Pole Head cpl.
Deichselkopf kpl.
Cabezal de mando cpl.
Téte de timon cpl.

Coupling cpl.
Kupplung kpl.
Embrague cpl.
Embrayage cpl.

Centrifugal Clutch cpl.
Fliehkraftkupplung kpl.
Embrague centrifugo cpl.
Embrayage centrifuge cpl.

Labels
Aufkleber
Calcomanias
Autocollants

Labels US

Autocollants US
Calcomanias US
Autocollants US

Engine
Motor
Motor
Moteur

Crankcase
Kurbelgehause
Carter

Carter

5100015773 - 102

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

10

12

14

16

20

22

26

30

32

34

36

38

41

42



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Crankcase cpl.
Kurbelgehause kpl.
Carter cpl.

Carter cpl.

Crankshaft - Mounting flange
Kurbelwelle-Lagerflansch
Ciguefial - Brida

Vilebrequin - Bourrelet

Camshaft
Nockenwelle
Arbol de Levas
Arbre a Cames

Piston-Connecting Rod-Cylinder
Kolben-Pleuel-Zylinder
Pistén-Biela-Cilindro
Piston-Bielle-Cylindre

Cylinder head
Zylinderkopf
Tapa del cilindro
Culasse

Push rod-Fly wheel
StoR3stange-Schwungrad
Varilla de empuje-Volante
Poussoir-Volant

Oil Pump-Governor
Olpumpe-Regler

Bomba de Aceite-Regulador
Pompe a Huile-Régulateur

Command Cover
Steuerdeckel

Tapa del mando
Couvercle de commande

Extra Fuel Device - Special Equipment
Startfillung-Einspritzausriistung
Sobrealimentacion-Arranque - Accesorios
Surcharge - Des extra

Air Ducting
Luftfihrung
Conduccion de Aire
Carter Ventilation

Breather - Governor
Entliftung-Drehzahlverstellung
Purgado - Regulador de Revoluciones
Raccord Fileté de Purge -

Fuel System
Kraftstoffsystem
Sistema de Combustible
Systeme d'Essence

Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

Exhaust Silencer
Abgasdampfer
Silenciador
Silencieux

DPU 6555Hs

44

48

50

52

54

60

62

64

66

70

72

76

80

84

5100015773 - 102



DPU 6555Hs

Starting crank
Andrehkurbel

Manivela de arranque
Manivelle de démarrage

Oil drain

OlablalR

Drenaje de aceite
Raccord vidange d'huile

Automatic shut-off mech.
Abschaltautomatik mech.
Cierre automatico

Interruption automatique

Coupling housing
AnschluRgehause
Caja de conexién
Carter de branchement

Engine Equipment EPA
Motorausrustung EPA
Equipamiento de Motor EPA
Equipement Moteur EPA

Spare Parts Kits
Ersatzteilsatze

Juegos de Repuestos

Jeu de Pieces de Rechange

Accessoires
Zubehor
Accesorios
Accessories

Extension plate kit
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur

Extension plate kit
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur

Extension plate kit
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur

Set of screws
Schraubensatz
Juego de tornillos
Jeu de vis

Urethane Pad PGV DPU 6555
Gleitvorrichtung PGV DPU 6555

Placa de DeslizamientoPGV DPU 6555
Jeu de Tapis en Polyuréthane

Starting crank

Andrehkurbel Ruckschlagsicher
Manivela de arranque
Manivelle de démarrage

Kit-mounting-Starting crank

Anbausatz Andrehkurbel
Juego-instalacién-Manivela de arranque
Jeu de montage-Manivelle de

5100015773 - 102

Table of Contents

Inhaltsverzeichnis

Indice

Table des matieres

86

88

90

92

94

96

99

100

102

104

106

108

110

112



Table of Contents
Inhaltsverzeichnis
Indice

Table des matiéeres

Kit-retrofit belt guide

Nachristsatz Riemenberuhiger
Juego de modificaciénguia de correa
Lot de rattrapage

Kit-retrofit Rental DPU6555
Nachrustsatz Rental DPU6555

Juego de modificaciéon Rental DPU6555
Lot de rattrapage

DPU 6555Hs

114

116

5100015773 - 102



Indice
Table des matiéres



DPU 6555Hs

Vibration Plate
Vibrationsplatte
Plancha Vibradora
Plague Vibrante

5100015773 - 102

10



Vibration Plate

DPU 6555Hs . .
Vibrationsplatte
Plancha Vibradora
Plague Vibrante
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. Schmierstoff

Support cpl. Caballete de apoyo cpl.
7 |s100010038| 1 Deichselbock kpl. Support cpl.
Hexagonal head cap screw Tornillo hexagonal M16 x 30 DIN933
8 |0011523| 4 s A
Sechskantschraube Vis a téte hexagonale 210Nm/155ft.lbs
Axle Eje
13 |5100009632| 1 Achse Axe
Flat washer Arandela Al3 DIN9021
1410010376] 1 Scheibe Rondelle
15 | 0014316 | 1 | Hexagonal head cap screw Tornillo hexagonal M12 x 16 DIN933
Sechskantschraube Vis a téte hexagonale 86Nm/63ft.Ios
Cover Plate cpl. Cubierta de Chapa cpl.
16 |5100009950] 1 Deckblech kpl. Coife cpl.
Control Regulador
17 |5100036296] 1 Betatigung Commande
Cheese head screw Tornillo cilindrico
1810011553 2 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Cheese head screw Tornillo cilindrico M6 x 25 1SO4762
8210011550 2 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Screw Tornillo DE M 6x 16 DIN7500
5410204408 4 Schraube Vis
i DE M 6x 16 DIN7500
56 | 0204408 | 2 Screw Tprnlllo X
Schraube Vis
Plate Chapa
57 [5100010505| 1 Blech Tole
Washer Arandela 6.4 DIN433
58 10010744 2 Scheibe Rondelle
Gasket Junta
59 |s100010504) 1 Dichtung Joint
Support Caballete de apoyo
60 | 5100008725 1 Deichselbock Support
Profiled joint Junta
61 |s100010503) 1 Dichtungsprofil Joint d'étanchéité profilé
Shockmount Amortiguador 50 x 18 M10 x 20
62 |5100005558| 1 Anschlagpuffer Silentbloc
Hexagon nut Tuerca hexagonal
6310010883 | 1 | gocnskantmutter Ecrou hexagonal
Bush Buje
64 |5100004367| 2 Buchse Boite
65 | 0010880 | 2 Hexagon nut Tuerca hexagonal

Sechskantmutter

Ecrou hexagonal

5100015773 - 102

11




Vibration Plate

Vibrationsplatte DPU 6555Hs
Plancha Vibradora

Plague Vibrante

12 5100015773 - 102



Vibration Plate

DPU 6555Hs . .
Vibrationsplatte
Plancha Vibradora
Plague Vibrante
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
3 |oo11528| 8 Cheese head screw Tornillo cilindrico M12 x 35 1SO4762
Zylinderschraube Vis a téte cylindrique 86Nm/63ft.Ibs
Lock washer Arandela de seguridad HS12
410021465 8 Sicherungsscheibe Rondelle d'arrét
Pipe guide Tubo de guia
5 |0103880) 2 Rohrdurchfiihrung Passage de tuyau
Lever Palanca
19101039711 1 Hebel Levier
Hexagon nut Tuerca hexagonal M6 DIN980
2010021679 1 Sechskantmutter Ecrou hexagonal
ioi i i0 AS13 DIN71802
21 | 0038403 | 1 Ar_lgularjomt Arpculauon angular
Winkelgelenk Jointure engulaire
Cheese head screw Tornillo cilindrico
2210011553| 1 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Hexagon nut Tuerca hexagonal
2310010882 1 Sechskantmutter Ecrou hexagonal
Gasket Anillo de junta Al4x18 DIN7603
2410012624 | 2 | piontring Bague d'étanchéité
Banjo bolt Perno hueco 10-3 DIN7643
2510043201 1 Hohlschraube Boulon creux a filet femelle
| 17 x 1080
26 | 0094072 | 1 V t_)e]t Correa_en Vv X
Keilriemen Courroie
Apron Proteccion
217 |5100009633) 1 Schirze Tablier
Bar Listén
28 10097110/ 2 Leiste Listeau
Bar Listén
29 |5100009635) 1 Leiste Listeau
illo cilindri M8 x 18 1S04762
30 | 0103962 | 6 Chgese head screw Tprr]lllg mllndrlco_ X
Zylinderschraube Vis a téte cylindrique 25Nm/18ft.Ibs
Cheese head screw Tornillo cilindrico M6 x 25 1SO4762
310011550 2 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
32 |5100002778] 1 Bglt guard Protecc_i()n dela polga
Riemenschutz Protection de courroie
Screw Tornillo M12x 40
330220202} 3 Diinnschaftschraube Vis
Protective hood Cubierta de proteccién
3410220365 1 Schutzhaube Capot de protection
Screw Tornillo M 12x 35
8510220825/ 3 Sicherungsschraube Vis
Guard plate Chapa protectora
3610220190 1 Schutzblech Tole de protection
Socket head cap screw Tornillo de seguridad
370129420 4 Zylindersicherungsschraube Poignée supplementaire
Crank holder cpl. Porta-manivela cpl.
38 | 5100003970\ 1 Kurbelhalter kpl. Support manivelle cpl.
Cheese head screw Tornillo cilindrico
3910011535 2 Zylinderschraube Vis a téte cylindrique 49Nm/36ft.Ibs
Starting crank Manivela de arranque
4010095187 1 Andrehkurbel riickschlagsicher Manivelle de démarrage

5100015773 - 102

13




Center pole Scandinavia version

Deichsel Skandinavien Ausfiihrung DIEL) Esisielils
Barra de mando Escandinavia version

Timon Scandinavie version

14 5100015773 - 102



DPU 6555Hs

Center pole Scandinavia version

Deichsel Skandinavien Ausfihrung
Barra de mando Escandinavia versién
Timon Scandinavie version

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 |5100042458| 4

brass bush
Messingbuchse

Buje de laton
Boite en laiton

5100015773 - 102

15




DPU 6555Hs

Upper mass
Obermasse

Masa Superior

Masse Superieure

5100015773 - 102

16



Upper mass

DPU 6555Hs
Obermasse
Masa Superior
Masse Superieure
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

oo | e e

2 o] + | S o,

3 |oo11528| 4 Ch(_aese head screw Tprr]illg cill'nd_rico_ M12 x 35 1SO4762
Zylinderschraube Vis & téte cylindrique 86NmM/63ft.Ibs

oo 12 G

5 |0103803| 1 C\zgl'(eel 22‘3‘5';’

e | e T

7 | 0010624 2 | ElaLwasher Arandela

8 |oos9000| 1 | Fange. Brida

> oo o | e T

100102208) 1 |l Eirayage .

11 0058546 | 1 | Doc B:z;ze

12 | 0021147 | 1 giitﬁé%”ngggﬂgg ggglgedsl ;frtgtncién 60 x 2 DIN472

13 |0048273| 1 giﬂtung Junta

 Joowoa| 1| St R

15 | 0058547 | 2 Eh’fon Eﬂ?gei}forme

o onsse 1 | G e e o |

17 | 0048539 | 1 giec"’;:tung jgm?

18 | 0220183 1 g.ﬁﬁg éu;;aitgfeestanqueidad

o oo + | i e e

20 | 0010742 4 éﬁi“.ﬁ; g;inddeei\llg

o o] 1| S e i

22 |5100015058| 1 E:Ee‘g; _IC_Iglipa

2 oo « | e

o oo 1| e A e i

25 0099055 | 1 (.H.)ggk glrlgé?] edte izaje

5100015773 - 102 17




DPU 6555Hs

Upper mass
Obermasse

Masa Superior

Masse Superieure

5100015773 - 102

18



Upper mass

DPU 6555Hs
Obermasse
Masa Superior
Masse Superieure
e o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
26 | 0011422 Hexagonal head cap screw Tornillo hexagonal M12 x 35 DIN933
Sechskantschraube Vis a téte hexagonale 86Nm/63ft.Ibs
M12X1.75 DIN985
27 | 0010366 Hexagon nut Tuerca hexagonal
Sechskantmutter Ecrou hexagonal
Plate Placa
28 1 0099535 Platte Plague
Bar Listén
29 1 0099047 Leiste Listeau
Screw Tornillo DE M8 x 20 DIN7500
30 | 0105944 Schraube Vis
i ilindri M12 x 50 1SO4762
31 | 0201094 Chgese head screw T_orrpllg cﬂmd_ncq X
Zylinderschraube Vis a téte cylindrique 120Nm/89ft.Ibs
Angle Angulo
8210220334 Winkel Angle
Socket head cap screw Tornillo de seguridad
3310129420 Zylindersicherungsschraube Poignée supplementaire
Battery protection Proteccion de bateria
34 | 5100011268 Batterieschutz Protection de batterie
Gasket Junta de estanqueidad
350216678 Dichtung Garniture
Plate Chapa
36 | 0220337 Blech Tole
corrugated-head screw Tornillo
370210194 Sicherungsschraube Vis
28 | 0220173 G_asket Juntq de estanqueidad
Dichtung Garniture

5100015773 - 102

19




DPU 6555Hs

Baseplate
Untermasse
Masa inferior
Masse inferieure

5100015773 - 102

20



DPU 6555Hs

Baseplate
Untermasse
Masa inferior

Masse inferieure

e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Baseplate Masa inferior
1 10102083| 1 Untermasse Masse inferieure
> | 0220084 1 Exciter cpl. Excitador cpl.
Erreger kpl. Excitateur cpl.
Extension plate Placa de extension 8.cm
3 |0044442) 2 Anbauplatte Elargisseur
Shockmount Amortiguador 100 x 58
4 |2004814) 4 Gimetall-Kerblager mit Bund Silentbloc
Support Soporte tope
5 10102105 4 Pufferbock Support d'amortisseur
Bushing Buje
6 |0034442) 3 Dampfungsbuchse Douille
Pipe clamp Abrazadera
70017123 1 Rohrschelle Collier pour tuyau
Cheese head screw Tornillo cilindrico M12 x 120 1SO4762
8 10094518 12 Zylinderschraube Vis a téte cylindrique 120Nm/89ft.Ibs
9 |0039191| 8 Hexagonal head cap screw Tornillo hexagonal M16x1,5x55 | DIN961
Sechskantschraube Vis a téte hexagonale 210Nm/155ft.Ibs
Lock washer Arandela de seguridad HS16
10| 0021988 8 Sicherungsscheibe Rondelle d'arrét
Hexagonal head cap screw Tornillo hexagonal M12 x 40 DIN933
11|0011421| 4 A
Sechskantschraube Vis a téte hexagonale 86Nm/63ft.Ibs
Lockwasher Arandela elastica 12 DIN6796
1210031565| 8 Spannscheibe Rondelle de ressort
i ilindri M12 x 30 1S04762
13 | 0011529 | 4 Chgese head screw Tprryllg C|I|nd_r|co_ X
Zylinderschraube Vis a téte cylindrique 86NmM/63ft.Ibs
Cheese head screw Tornillo cilindrico M6 x 25 1SO4762
14100115501 1 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Flat washer Arandela
15| 0010624 1 Scheibe Rondelle
Plug (threaded) Tapoén roscado
16 | 0068222 1 VerschluRschraube Bouchon
Gasket Anillo de junta
1710019156 1 Dichtring Bague d'étanchéité
Flange Brida
1910219702] 1 Flansch Bride
5100015773 - 102 21




Exciter
Erreger
Excitador
Excitatrice

22

DPU 6555Hs

5100015773 - 102



DPU 6555Hs

Exciter

Erreger
Excitador
Excitatrice
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. T

Exciter housing

Carcasa del excitador

1 10099059 1 Erregergehause Carter excitateur
Shaft Arbol
2 10220059 1 Welle Arbre
Eccentric weight Masa excéntrica
3 | 0220082 2 Unwucht Balourd
4 |0220110! 1 Eccentric weight Masa excéntrica
Unwucht Balourd
Gear wheel Engranaje
50039116 ) 1 Zahnrad Roue dentée
Cover Tapa
6 100391101 1 Deckel Couvercle
Vent cover Tapa de ventilacion
710102144 1 Beluftungsdeckel Couvercle d'aeration
Cylindrical roller bearing Rodamiento cilindricos
8 0103469 4 Zylinderrollenlager Roulement a rouleaux
Vent screw Tornillo de purga
9 1103030 1 Entliftungsschraube Vis d'évacuation d'air
Shaft Arbol
10 [ 0220077 | 1 Welle Arbre
11 | 0220053 | 1 Adjustlng"sleeve Hus!lloderegula(:lon
Verstellhiilse Douille de reglage
Eccentric weight Masa excéntrica
1210220083 2 Unwucht Balourd
13 [0120859 | 1 | V-beltpulley PoleaenV
Keilriemenscheibe Poulie a courroie
Bolt Perno
1410220079 1 Bolzen Boulon
Indexing bolt Perno fijador
1510220106 1 Schaltbolzen Boulon
Tripping pin Espiga de mando
16 10043382| 1 Schaltstift Broche de manoeuvre
Protective box Caja de proteccion
17102015221 1 Schutzkasten Boitier de protection
Plate Chapa
19 (0104124 | 1 Blech Tole
Rotary shaft seal Anillo de retén radial 48xT72x 74
2010048854/ 1 Wellendichtring Bague d'étanchéité
Cheese head screw Tornillo cilindrico M16 x 30 1SO4762
2110044634 2 Zylinderschraube Vis a téte cylindrique 295Nm/218ft.Ibs
Lock washer Arandela de seguridad HS16
2210021988 5 Sicherungsscheibe Rondelle d'arrét
Cheese head screw Tornillo cilindrico M16 x 50 1SO4762
23|0043812| 1 Zylinderschraube Vis a téte cylindrique 295Nm/218ft.Ibs
i ilindri M16 x 45 1S04762
24 | 0126300 | 2 Chgese head screw Tprrpllgcﬂmd_ncq X
Zylinderschraube Vis a téte cylindrique 295Nm/218ft.Ibs
Cheese head screw Tornillo cilindrico M6 x 18 1SO4762
2510011552 14 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Flat washer Arandela
260010624 9 Scheibe Rondelle

5100015773 - 102

23




Exciter
Erreger
Excitador
Excitatrice

24

DPU 6555Hs

5100015773 - 102



Exciter

DPU 6555Hs
Erreger
Excitador
Excitatrice
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Screw Tornillo M6 x 16
27 15100009501 6 |\ (i Schraube Vis 1ONM/7ftIbs
illo cilindri M6 x 30 1S04762
28 | 0011549 | 9 Cheese head screw T_orrpllg cilindrico X
Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
Retaining ring Anillo de retencion
292006113 | 2 Sicherungsring Bague d'arrét
ining ri i i0 90 x 3 DIN472
30 | 2007057 | 1 R_etalnlng ring Anillo del retgnuon X
Sicherungsring Bague d'arrét
Retaining ring Anillo de retencion 55x2 DIN471
81|2004822) 2 Sicherungsring Bague d'arrét
Grooved ball bearing Rodamiento a bolas DIN625
8210220133 1 Rillenkugellager Roulement rainuré a billes
Fitting key Chaveta Al0x 8 x 28 DIN6885
3312001399 1 Passfeder Clavette
Cylinder cover Tapa del cilindro
3510048604 1 Zylinderdeckel Couvercle de cylindre
Washer Arandela
8610124717 1 Scheibe Rondelle
i M6 x 16 DIN933
37 | 0014663 | 1 Hexagonal head cap screw T_orryllg hexagonal X
Sechskantschraube Vis a téte hexagonale 10Nm/7ft.Ibs
ining ri i i0 26x 1,20 DIN472
38 | 0220384 1 R_etalnlng ring Anillo de' ret9n0|0n X
Sicherungsring Bague d'arrét
Lip seal ring Reten labial de goma 30x20x6
890043203 1 Gummilippenring Bague en caoutchouc
i i DIN625
20 | 0220383 2 G_rooved ball bearing Rodamiento a bo[asi _
Rillenkugellager Roulement rainuré a billes
O-ring Anillo-O 24x3
4112006991 | 1 O-Ring Bague-O
42 | 0220081 1 Bolt cpl. Perno cpl.
Bolzen kpl. Boulon cpl.
43 5100003656 1 b?" guide . gu_|’a de correa
Riemenberuhiger guide-courroie
44 |s100013871| 2 Oval head screw Tornillo gota de sebo 6x20
Linsenkopfschraube Vis noyée lentiforme

5100015773 - 102

25




Center Pole cpl.
Deichsel kpl. DPU 6555Hs

Barra de mando cpl.
Timon cpl.

26 5100015773 - 102



DPU 6555Hs

Center Pole cpl.

Deichsel kpl.
Barra de mando cpl.
Timon cpl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Center Pole tube

Barra de mando tubo

1 |s100009952| 1 Deichselrohr Timon tube

2 |pomess) 1 | artinuns Depost gamtr "

3 | 0010622 2 | EaLwasher Avandela

] | et T

5 |5100002007| 2 Efrteatiigirrsjgn;sagr;ﬁ‘;e Egﬁigggg%{r’; rdé? Retencion

o [ooaon 1| S e g o o
7 0010883 | 1 | SCeR St oerca hexagonel

8 |s100005106) 1 \S/Ci‘:r?(fnttlrj(?ﬁr(l:(‘:)ll.. ?L?t?ecg;?éagg.cpl.

o [oorrs| o | et

10 [5100005538| 1 Ezlltlg\évk?alg Ezﬁlflf?e?cordeén

i owomm] 1| et e e

1210202866 1 ;(éimllitantmutter ggﬂgggggi Mo Eriioet
120045253 1 | Gimmiavetaerputer

14 |5100004367| 2 gﬂiﬂse ggjife

s ] + | S

1610129818 2 (SSTJ(r)r?rﬁriT-]l(\)/ll:er:tall-Puffer $gﬁwepgﬁurﬁg?;m§ail oscillant

17 | 0010742 2 \évcﬁl‘g; ggnddee“lz

18 0011543 | 2 | oo cehvaupe. T e creus
s o « | S T e

o ooone « |t Tocareond

21 |5100005526| 1 E:Zgggh g:::g:

2 o] 1| S e

il L Condos Tous

] | S s

25 | 0011539 | 4 Cheese head screw Tornillo cilindrico M8 x 40 1S04762

Zylinderschraube

Vis a téte cylindrique

25Nm/18ft.Ibs

5100015773 - 102

27




Center Pole cpl.
Deichsel kpl. DPU 6555Hs

Barra de mando cpl.
Timon cpl.

28 5100015773 - 102



Center Pole cpl.

DPU 6555Hs .
Deichsel kpl.
Barra de mando cpl.
Timon cpl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Shockmount Tope caucho-metal
26 10215035| 2 Gummi-Metall-Puffer Tampon metallique oscillant
Cheese head screw Tornillo cilindrico
27100115271 2 Zylinderschraube Vis a téte cylindrique
Clamp Abrazadera
28 |5100005124) 1 Bugel Attache
29 | 0011554 | 4 Cheese head screw Tornillo cilindrico

Zylinderschraube

Vis a téte cylindrique

5100015773 - 102

29




Center Pole Head cpl.

Deichselkopf kpl. DPU 6555Hs
Cabezal de mando cpl.

Téte de timon cpl.

30 5100015773 - 102



DPU 6555Hs

Center Pole Head cpl.
Deichselkopf kpl.
Cabezal de mando cpl.
Téte de timon cpl.

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 [5100005537( 1

Center pole head

Cabezal de barra

Deichselkopf Téte de timon
Slide bush Buje deslizante
2 0126164\ 1 Gleitbuchse Boite de glissement

3 | 0069726 | 1

Long face pinion
Zahnradwelle

Eje de rueda dentada
Arbre formant pignon

4 10125926| 2

Spacer
Distanzstuick

Pieza distanciadora
Piece d'écartement

O-ring Anillo-O
5 | 0018194, 2 O-Ring Bague-O
O-ring Anillo-O
6 | 0068752 2 O-Ring Bague-O
Compression spring Resorte de compresion
7 |5100005559| 1 Druckfeder Ressort de pression

8 |5100005138| 1

Control piston
Steuerkolben

Piston de mando
Piston de commande

KB 55x50x5,5

9 |s100005532) 1 Etjjﬁﬁnzlsnr?ng Qgglge%g%uidage HESLY

10 |5100005533| 1 giﬂ;ﬁ;g jg,r;]tta

1110012082 1 g(ia(;ltlrjrr:gsring égwgeslleengdéc;;ncher Ao PITees
12 oouioso| 1 | Fua (reacea) 12000 s
13 0039235 | 1 8:2?39 ggg'gfo 58x3

5100015773 - 102

31




Coupling cpl.

Embrague cpl.
Embrayage cpl.

32 5100015773 - 102



Coupling cpl.

DPU 6555Hs
Kupplung kpl.
Embrague cpl.
Embrayage cpl.
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Clutch drum Campana del embrague
110058541 1 Kupplungsglocke Clocke de rentrée 49Nm/36ft.Ibs

Pin Espiga
2 | 0058539 4 | giify Goupille

Grooved ball bearing Rodamiento a bolas
3 10039999 2 Rillenkugellager Roulement rainuré a billes

ini i i i6 2 DIN472

4 | 2003826| 2 Retaining ring Anillo dgretAencmn 55 x

Sicherungsring Bague d'arrét

Centrifugal Clutch Embrague
5 0201992} 1 Fliehkraftkupplung Embrayage

ini i i i0 30x15 DIN471

6 | 2001815 1 R_etalnlng ring Anillo del retgnuon X

Sicherungsring Bague d'arrét

V-belt pulley Poleaen V
710058540/ 1 Keilriemenscheibe Poulie a courroie

Bushing Buje 70 1D
8 10058536 1 Buchse Boite

Bush Casquillo 101D
9 0058551 8 Buchse Boite

Spring pin Pasador de sujecién 5x12 DIN1481
1010013591 2 Spannstift Goupille élastique

5100015773 - 102

33




Centrifugal Clutch cpl.

Fliehkraftkupplung kpl. DiF el
Embrague centrifugo cpl.

Embrayage centrifuge cpl.

34 5100015773 - 102



DPU 6555Hs

Centrifugal Clutch cpl.
Flienkraftkupplung kpl.
Embrague centrifugo cpl.
Embrayage centrifuge cpl.

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 (0201994 | 2

Fixing disc
Fixierscheibe

Arandela de retancién
Rondelle de fixation

2 (0024338 | 8

Countersunk screw
Senkschraube

Tornillo avellanado
Vis noyée

M6 x 10

DIN963

3 | 0045979 | 4

Tension spring
Zugfeder

Resorte de traccion
Ressort de traction

4 12006075| 2

Lining
Belagtrager

Zapata
Garniture d'embrayage

5 | 0049506 | 2

Centrifugal weight

Peso centrifugo

Fliehgewicht Poids centrifuge
Hub Cubo
6 |0201993| 1 Nabe Moyeu
Hub kit Juego de cubo
70203003 1 Nabensatz Jeu de moyeu

5100015773 - 102

35




Labels

Aufkleber DPU 6555Hs
Calcomanias

Autocollants

36 5100015773 - 102



Labels

DPU 6555Hs
Aufkleber
Calcomanias
Autocollants
e L. Measurem./Abm. Norm
Ref. | Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. T
Instruction Label Calcomania-Indicacién
2 10216633 Aufkleber-Hinweis Autocollant avec Indication
Type Label Tipo etiqueta autoadhesiva
3 | 0220386 Aufkleber-Typ Autocollant de type
Labels Calcomanias
410219175 Aufkleber Autocollants
Etiqueta autoadhesiva-nivel de potencia
5 | 0064925 Decal-Sound Powgr Level acudéstica
Aufkleber-Schallleistungspegel .
Autocollante-niveau sonore
Instruction Label Calcomania-Indicacién
6 | 0220000 Aufkleber-Warnhinweis Autocollant avec Indication
Label Symbol Calcomania Simbolo
70222085 Aufkleber Symbol Autocollant Symbole
Labels Calcomanias
8 10219259 Aufkleber Autocollants
Label Calcomania
9 | 1000184310 Aufkleber Autocollant
5100015773 - 102 37




DPU 6555Hs

Autocollants US

Calcomanias US
Autocollants US

Labels US

% 7

5100015773 - 102

38



Labels US

DPU 6555Hs
Autocollants US
Calcomanias US
Autocollants US
e L. Measurem./Abm. Norm
Ref. | Part No. Description Descripcion
Pos. | Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Instruction Label Calcomania-Indicacién
2 10216633 Aufkleber-Hinweis Autocollant avec Indication
Type Label Tipo etiqueta autoadhesiva
3 | 0220386 Aufkleber-Typ Autocollant de type
Labels Calcomanias
410219175 Aufkleber Autocollants
Etiqueta autoadhesiva-nivel de potencia
5 | 0064925 Decal-Sound Powgr Level acudéstica
Aufkleber-Schallleistungspegel .
Autocollante-niveau sonore
Instruction Label Calcomania-Indicacién
6 | 0220000 Aufkleber-Warnhinweis Autocollant avec Indication
Label Symbol Calcomania Simbolo
70222085 Aufkleber Symbol Autocollant Symbole
Labels Calcomanias
8 0219176 Aufkleber Autocollants
Labels Calcomanias
9 0219259 Aufkleber Autocollants
Label Calcomania
10 | 1000184310 Aufkleber Autocollant
5100015773 - 102 39




40



WACKER
NEUSON

Engine
Motor
Motor

Moteur



Carter
Carter




Crankcase

DPU 6555Hs o
Kurbelgehause

Carter
Carter

Ref.| PartNo. |Qty.| Description Descripcion MR, || (Merii

Pos. | Artikel Nr. | St. | Beschreibung Description S T

1 ]0126516) 1 (IEL?SIe(ICgaeSheéuse gigg: manivelle

> [omores] « | ot o e

*|0024922| 1 | Shmeremchong Diposit de iteaton

=R oo

6 | 0207596 | 1 ggj&;’r‘] plug giﬁgﬂon

e ot o

o oo+ | S o

9 | 0207507 | 1 gt‘(f&e'?] plug Tapon

o oo 2 | Dosien o

i [sosszs] 1 | SR

2 o 1| S et e,

13 | 0151526 | 2 giil;tdschraube ggmgnprisionero M8 x 25 DIN825

14 |0202447| 1 ‘é‘éﬁ:gé ggnddeﬁllz A3C

15 | 0107948| 8 giil;tdschraube ggLrllgnprisionero M8 x 22

16 | 0099414 | 2 giitétichraube EELrllgnprisionero M6 x 22

17 [oooeass| 1 | gReeKEne o ’3{233:'“0“

18 | 0098455 | 1 ‘é"cﬁ:gg ggnddee“lz 1,05

18 | 0098454 | 1 ‘é"éﬁ:gg /Q;indd;llg 12

o [ose + | B oo o et

23 10099414 | 1 giilétdschraube ggLrllcc))nprisionero M6 x 22

27 | 0202406 | 1 Eﬂzﬂse gg%fe

o vz 2 | S 0 e

29 | 0097403 | 2 gL?;“n:?%tlle ggse_ﬁl

5100015773 - 102

43




Cérter cpl.
Carter cpl.




Crankcase cpl.

DPU 6555Hs ..
Kurbelgehause kpl.
Carter cpl.
Carter cpl.
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Washer Arandela 10.1x22x3
1 10104365] 2 Scheibe Rondelle
Sliding lever Palanca deslizante
2 0094937} 2 Schlepphebel Levier glissant
Cam follower spindle shaft Rodillo de leva
310094936 2 | gychse Contre-came
Cheese head screw Tornillo cilindrico M6 x 30
4 |021n12) 2 Zylinderschraube Vis a téte cylindrique
Washer Arandela
5 0094935 2 Flachdichtring Rondelle
O-Ring Anillo-O 95x25
610094934 3 O-Ring Joint torique
Gasket Junta
710094952} 1 Dichtung Joint
Plate Placa
8 10094953| 1 Platte Plaque
Hexagon socket head screw Tornillo a seis lados huecos M8 x 25
10 | 0202463 | 22 Innensechskantschraube Vis a six pans creux
Housing Caja
1110094954 1 Sauggehause Carter
12 | 0094955 | 1 S_tralner Tam!zador
Sieb Tamis
Cheese head screw Tornillo cilindrico M6 x 50 DIN6912
1310094956 2 Zylinderschraube Vis a téte cylindrique 10Nm/7ft.Ibs
14 | 0094957 1 | Gover Tapa
Olwanne Couvercle
Lock washer Arandela elastica 6 DIN128
1510151456 12 Federring Rondelle de ressort
i i M6 x 10
16 | 0202450 | 12 Hexagon socket head screw Tprr]lllq a seis lados huecos X
Innensechskantschraube Vis a six pans creux
Oil Seal Junta de Aceite 52 x80x 10
1710202416 2 Oldichtung Joint D*Huile
. AM22 x 1,5 DIN7604
18 | 0094958 | 1 Plug (threaded) Tapon roscado X
VerschluRschraube Bouchon
Cover Tapa
2010207539 1 Deckel Couvercle
Locknut Contratuerca VM6
210129021 3 Sechskantmutter Contre-écrou
Screw plug Tornillo de cierre
2210126921 1 VerschluRschraube Vis de fermeture
Gasket Anillo de junta A24x 29 DIN7603
2310094948 1 Dichtring Bague d'étanchéité
Valve Valvula
24101065301 1 Ventil Soupape
O-ring Anillo-O 18x2
26 10126922 1 O-Ring Bague-O
Sealing ring Anillo sellante A10x 13,5
2710071121} 2 Dichtungsring Bague d'étanchéité
Screw plug Tornillo de cierre M10 X 1 DIN908
280151213 2 Verschluf3schraube Vis de fermeture

5100015773 - 102

45




Cérter cpl.
Carter cpl.




Crankcase cpl.

DPU 6555Hs -
Kurbelgehause kpl.
Carter cpl.
Carter cpl.
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Oil dip stick Varillaindicadora
29 |5100046077) 1 Olpeilstab Jauge d'huile
Gasket Anillo de sellado 26x35x3
sljo1si2iz) 1 Wellendichtring Anneau d'étanchéité
Gasket Juntaaceite
3210094928 1 | 5chdichtring Joint
Spring washer Arandela elastica A6 DIN137
3410151290 4 Federscheibe Rondelle a ressort
Cheese head screw Tornillo cilindrico M6 x 20
850202437 4 Zylinderschraube Vis a téte cylindrique
Element Elemento
3610094930 1 Filterpatrone Elément
Spring Resorte
56 10104402] 1 Drahtfeder Ressort
Seal Junta
590106559 1 Dichtung Joint
Cover Tapa
6110094931 1 Schraubdeckel Couvercle
Washer Arandela 6.4
620151324 2 Scheibe Rondelle
Asti 6 DIN128
63 | 0151456 | 2 Lockvv_asher Arandela elastica
Federring Rondelle de ressort

5100015773 - 102

47




Crankshaft - Mounting flange
Kurbelwelle-Lagerflansch
Ciguenal - Brida

Vilebrequin - Bourrelet

DPU 6555Hs

48 5100015773 - 102



Crankshaft - Mounting flange

DPU 6555Hs
Kurbelwelle-Lagerflansch
Ciguenal - Brida
Vilebrequin - Bourrelet
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Crankshaft Ciguenial
110094869 1 Kurbelwelle Vilebrequin
Cover Tapa
3 0207600 1 Deckel Couvercle
Counterweight Contrapeso
410094870 1 Gegengewicht Contrepoids
Cheese head screw Tornillo cilindrico M10 x 50
510217110\ 2 Zylinderschraube Vis a téte cylindrique
Fitting key Chaveta A6 x 4 x 32 DING885
6 0094868 1 Passfeder Clavette
Pinion Pifién
70106529 1 Ritzel Pignon
Plate Placa
8 |0094871) 1 Schleuderblech Plaque
O-Ring Anillo-O
9 |0094872) 1 O-Ring Joint torique
Bearing flange Brida-rodamiento
1110128939 1 Lagerflansch Collerette-roulement
Bearing Rodamiento
12100948741 1 Gleitlager Roulement
- - - - 05
13 | 0107223| 1 Slld_ebearlng Colmetedesllzar_]te )
Gleitlager Roulement de glissement
Shaft seal Sello del eje
14 10094875] 1 Wellendichtring Bague d'étanchéité
Washer Arandela 84
1510202460 8 Scheibe Rondelle
Hexagon nut Tuerca hexagonal M8 1SO4032
1610094876 8 Sechskantmutter Ecrou hexagonal

5100015773 - 102

49




Camshaft
Nockenwelle DPU 6555Hs

Arbol de Levas
Arbre a Cames

sc 5100015773 -102



Camshaft

DPU 6555Hs
Nockenwelle
Arbol de Levas
Arbre a Cames
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

0207584

Camshaft
Nockenwelle

Arbol de levas
Arbre & cames

5100015773 - 102

51




DPU 6555Hs

Piston-Connecting Rod-Cylinder

Kolben-Pleuel-Zylinder
Piston-Biela-Cilindro

Piston-Bielle-Cylindre

5100015773 - 102

52



Piston-Connecting Rod-Cylinder

DPU 6555Hs .
Kolben-Pleuel-Zylinder
Piston-Biela-Cilindro
Piston-Bielle-Cylindre
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Piston Pistén
1 10217087 1 Kolben Piston
Piston pin Pasador de piston
4 |0094862) 1 Kolbenbolzen Axe de piston
Retaining ring Anillo de retencion 30x1,2 DIN472
5 |2001695) 2 Sicherungsring Bague d'arrét
6 |o217086 | 1 Set-plstpn rings Juego de anillos
Kolbenringsatz Jeu de segments
Cylinder with piston Cilindro con pistén
9 0217089 1 Zylinder mit Kolben Cylindre avec piston
Connecting rod compl Biela compl.
1010094863 1 Pleuel kpl. Bielle compl.
Bushing Buje
1210094864 | 1 Pleuelbuchse Douille
Connecting rod screw Tornillo de la biela
1310105927 2 Pleuelschraube Vis de bielle
Bearing Rodamiento
1410094866 | 1 Pleuellager Roulement
Connecting rod bearing Cojinete de la biela -0,5
1510107222] 1 Pleuellager Coussinet de bielle

5100015773 - 102

53




DPU 6555Hs

Cylinder head
Zylinderkopf

Tapa del cilindro

Culasse

5100015773 - 102

54



Cylinder head

DPU 6555Hs Zylinderkopf

Tapa del cilindro
Culasse

Ref.| PartNo. |Qty.| Description RESCHIDCIon e

Pos.| Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -

1 |o1zesas| 1 | Syincer ead Cuasse

3 10094890 2 xglr\]/tﬁfgﬁﬁig gﬂiig\elﬂ\éu;?)upape

4 10207595] 1 giillj‘tdschraube gglrjr:gnprisionero e

50105928 1 Eic;))%khetarbil]gghse Ei(eeddeeliutl)gﬁgﬁirn

o oonons | 4 | e e Vi de s

710105044 1 iﬁzgurss\tevrili\l/e \S/ghlgzilig%%sczzgiement

8 | 0094902 | 2 | Sasher Randele

10 0094900 2 | 3PN Polder Suppon

1 [ooaas | 2 | S percone v S oo e v

12 oossaa9 | 1 | g e Cubuteur

15 (0094895 | 1 | HHOde" Ataohe

17 0202627 | 1| G e Rondelle danet

18 0094go7 | 1 | Ratchet (paw) Jlindet®

19 (0094894 | 1 | SPTNY Reseon

) i Il ey VR Gasiage

21| asosso0| 2 | ookt Contaterca

23 | 0os6801| 1 | PO ol

24| 0094886 | 1 | BUSINg Dol

25 | 0004gs7| 1 | SPATS Rescor

26 | 0094886 | 1 | BUSINg Douile

o7 | 0013186 | 1 giﬂiﬁgg ggigl}ll(jed;gtjgrtihéité A12x155 DIN7603

28100974011 1 g?fritscheibe Eg?gflque

20| 0108801 | 1 | S09 Bagues0 "

30 |oosaser | 1 | Sping Rasader de suecin

5100015773 - 102

55




DPU 6555Hs

Cylinder head
Zylinderkopf

Tapa del cilindro

Culasse

5100015773 - 102

56



Cylinder head

DPU 6555Hs Zylinderkopf

Tapa del cilindro
Culasse

Ref.| PartNo. |Qty.| Description Descripcion Measurem Abm. | Morm

Pos. | Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -

310094909 | 1 | PepomPression fever Mot do docomprocan

35 [009aa1a| 1 | Gyinder head gasket S e e e

35 0207552 1| GYince e gesket el e gb ayie

35 [oao7ss1 | 1 | Gyinder head gasket e e e

35 0207550 1| GYincer heed gesket e e gb ayire

35 [oao7sag | 1 | Gyinder head gasket e e e

35 0207548 | 1 | SYince: e gesket e e gb yimre

35 0207547 1 | Shinder head gasket e e 8y

35 |oao7sas | 1| Syinder fead gasket e e s

35 0207545 | 1 | Shinder head gasket o e Saiace o e

35 [009agz0| 1 | GYinder head gasket e s 5o e

35 |oosasno | 1 | Syinder head gasket e oo saage o eyindre

35 |oosagze | 1 | Syinder ead gasket e e e

35(0094917 | 1 §yy|'iin”3ee{k2%?$3h"’lﬁﬁ3t ‘Jﬂﬂf{a d(jeec(ijlljflj\as,tseddeéfzil/ilri]r?&?e *

35 |oosags | 1 | Syinder ead gasket e e e

25 |oonasns | 1 | Qyinder head gasker et et

35 [ 0094914 | 1 | GYinder head gasket S e o e

35 | 009agns)| 1 | yinderhead aske ot canae g2 yitre

440094881 2 §§ﬁ?1\éverkopfschraube ;r/?smmo

4510094882 2 §§Iri$1\élverkopfschraube \T/i(;rm”o

46 | 0098445 | 1 S{acshktﬁtng ji‘,,”ntf‘

47| 0098444 | 1 | SOV Conercie

48 [ 0151290 | 4 ﬁgggf’sgfgﬂ‘;r é:;nddeﬁll: glfl:gscc?rt " o

19 0120010 4 | Sheese ead scrow T i

530102468 1 Egilief)rgﬁﬁz:htung :g?sp;;iorzs’:tlicfj%r'injection au

5100015773 - 102

57




DPU 6555Hs

Cylinder head
Zylinderkopf

Tapa del cilindro

Culasse

5100015773 - 102

58



Cylinder head

DPU 6555Hs .
Zylinderkopf
Tapa del cilindro
Culasse
L L Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
O-Ring Anillo-O 113x24
5510107390 2 O-Ring Joint torique
Plug (threaded) Tapén roscado
5710102469 1 Verschlu3stopfen Bouchon
Grease tube Tubo de grasa
600094906 1 Schmierrohr Tube de graisse
Washer Arandela 2,5
610104388 4 Scheibe Rondelle
Spring Resorte
66 10094903 | 1 Feder Ressort
O-Ring Anillo-O
67 | 0094905 2 O-Ring Joint torique
Seal Junta
83 |s100010410) 2 Abdichtung Joint
Exhaust rocker arm Balancin de escape
8510098448 | 1 | Ausiarkipphebel Culbuteur
Jet Gicleur
9010207538 1 Dise Gicleur
91 |0126917| 1 Toothed segment cpl. Segmento dentado cpl.

Zahnsegment kpl.

Secteur dentée cpl.

5100015773 - 102

59




Push rod-Fly wheel
StoRstange-Schwungrad DPU 6555Hs
Varilla de empuje-Volante

Poussoir-Volant

60 5100015773 - 102



Push rod-Fly wheel

DPU 6555Hs
Stof3stange-Schwungrad
Varilla de empuje-Volante
Poussoir-Volant
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Push rod (valve lifter)

Levantavalvula

1 0098457 2 Stol3stange Poussoir de soupape

2 0094944 2 8:2:23 ?;”r:?{gique

3 /0094943 | 2 ;ic‘))r?r %Eg

4 0094942 2 gf:tﬁé?hnngggﬂgg ggglgedg';frtéetnCién 24 x 1,75 DIN471
5 0094041 2 | 2P0 Resoon

6 | 0004040 | 2 | Yasher Rondolle

7 10094939 | 2 82:28 JAc?iirI:?t_oorique

8 0217115 1 E:ﬂg Annea

10 ots13an | 7 | Sheese headsrew e e e
13 | 0095044 | 1 | BEEE Doutle

1 oossos| 1| TscTer o

16 | 0095046 | 6 g;?n?;gfhargjgéew $§§'{2t‘§'£”yﬁﬂ§ﬁque ronms |
22 0217116 1 gm\r/f%rad volant.

5100015773 - 102

61




Bomba de Aceite-Regulador
Pompe a Huile-Régulateur




Oil Pump-Governor

DPU 6555Hs ¢
Olpumpe-Regler
Bomba de Aceite-Regulador
Pompe a Huile-Régulateur
B o Measurem./Abm. Norm
Ref. Part No. Qty. | Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Screw Tornillo
1100950001 5 | genkschraube Vis
Cover Tapa
210094999 1 | £onschdeckel Couvercle
Bushing Buje
810095002 | 1 || ;qerbuchse Douille
Gear wheel Engranaje
4 10106532 1 Zahnrad Roue dentée
Spring Resorte
6 | 0095004 | 1 Feder Ressort
Spring holder Soporte
7100950051 1| Fojerteller Support
Lock washer Arandela de seguridad 5 DIN6799
8 12004956 1 Sicherungsscheibe Rondelle d'arrét
Housing Carcasa
1010217097 | 1 Gehause Enveloppe
Bracket Soporte
11 |5100002769| 1 Trager Support
12 |5100002771| 2 Bolt perno
Bolzen Boulon
Eccentric weight Peso centrifugo
13 |s100002770) 2 Fliehgewicht Poids centrifuge
Washer Arandela
1410094991 | 1 Scheibe Rondelle
15 [ 0094990 | 1 | Bolt B
Bolzen Boulon
Spring washer Arandela elastica AB DIN137
16 10151290 5 Federscheibe Rondelle a ressort
- Y M6 x 25 DIN912
17 | 0129010| 3 Cheese head screw Tprryllgcﬂlndrlcq X
Zylinderschraube Vis a téte cylindrique
- - M6 x 30
18 | 0202422 | 2 | Hexagon socket head screw T_orr]lllqasels lados huecos X
Innensechskantschraube Vis a six pans creux
Roll pin Pasador 8x12
19| 0107546 2 Spannstift Goupille de tension
Gear wheel Engranaje
20 | 0106531 1 Zahnrad Roue dentée
Lock washer Arandela de seguridad
21 |5100002772) 2 Sicherungsscheibe Rondelle d'arrét
Washer Arandela 05
2210099416 1 Scheibe Rondelle
Washer Disco 03
2210217100| 1 Scheibe Rondelle

5100015773 - 102

63




DPU 6555Hs

Command Cover
Steuerdeckel

Couvercle de commande

Tapa del mando

5100015773 - 102

64



Command Cover

DPU 6555Hs
Steuerdeckel
Tapa del mando
Couvercle de commande
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Command Cover

Tapa del mando

2 0207594 1 | gieierdeckel Couvercle de commande

3 | 0095014 | 1 | GO deckel Comerle

4 0095015 | 1 | GO 1 decel Comerde

510095013 1 \?Vheelllf;:giaclhtring Sgg?lgzl'gtj:mhéité

710095016 | 1 gg:ﬂg .JAcTiirl:?t_c())rique

8 |0095017| 1 | SOV Conmercle

9 [0202455| 1 | SERINA TG Qgg'ﬁedgéﬁtéet"dén o
15 o20a4s2 | 13 | Heragon socethead ccrew
160202385 | 1 | P2ECR0 o0 Boite de rouloment

17 | 0207607 | 1 Rotary shaft seal Anillo de retén radial

Wellendichtring

Bague d'étanchéité

5100015773 - 102

65




DPU 6555Hs

Sobrealimentacion-Arranque - Accesorios

Extra Fuel Device - Special Equipment
Surcharge - Des extra

Startfullung-Einspritzausristung

5100015773 - 102

66



DPU 6555Hs

Extra Fuel Device - Special Equipment
Startfullung-Einspritzausristung
Sobrealimentacion-Arranque - Accesorios

Surcharge - Des extra

Ref.| PartNo. |Oty.| Description Descripcion Messurem Abm. | Norm
Pos.| Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -
1 |o126525| 1 | L2PPt Eonssor

2 |0126526| 1 E[‘]’ri]?ﬁng Cuide

2 | ozorsao| 1 | Gheese head screw e e

6 10014482) 1 izisnglleichsscheibe l(_:aallrlr(]eini”a -

6 10207532 1 inisrgleichsscheibe ta;rlr;inilla -

610207533 1 izisnéleichsscheibe I(_:Zrlr(]eini”a "

6 10207534 1 i[}isrgleichsscheibe é:;rlr‘;inilla -

10 0099419 | 2 | SENE! Joint "

10 0207544 | 2 | SAE Joint -

10 0207543 | 2 | GENE! Joint -

1 0207559 | 1| g e Pompe dHnjection

1 ateare| + | S Aol

15 0210452 | 2 | o e Boulon crecx & file femelle o

16 0207809 | 1| Are o e Raccord de vissage

17 0207555 2 | e ek Picce decartement

18 | 0207502 | 2 | SAmbing clamp Bride do Clmbing

2010207571 1 Eirg(fetstoﬁdruckrohr %Eg

21 [orsasrs| 1 [Lodkt Convatgere "
22 [orsizas| 1 | ockvaster Aol g 8

2310095021 1 Elijsgcelscheibe Bgzgﬁe

24 |0207564| 1 | 29 e

2510207595 1 giil;tdschraube gglrjr:gnprisionero e

2o oaaser| 2 | G2 o

27| 0095020 | 1 | (it Raccord

2810095019 1 Ezﬂjlgci?gube ggLrllgnh(l:JrZ?Jc:(éﬁlet femelle

5100015773 - 102

67




DPU 6555Hs

Sobrealimentacion-Arranque - Accesorios

Extra Fuel Device - Special Equipment
Surcharge - Des extra

Startfullung-Einspritzausristung

5100015773 - 102

68



DPU 6555Hs

Extra Fuel Device - Special Equipment
Startfullung-Einspritzausristung
Sobrealimentacion-Arranque - Accesorios

Surcharge - Des extra

L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Threaded pin Varilla roscada M8 x 16 DIN9O16
8010020348 | 1 | Geyindestift Goupille fileté
Seal ring Anillo sellante
8110217099 1 Dichtring Bague d'étanchéité
Injection Valve cpl. Valvula de Injeccién cpl.
82 |0217113| 1 Einspritzventil kpl. Soupape de Injection cpl.
34 | 0217114 1 | 2t Chicler
Dise Gicleur
Housing Carcasa
8510095007 1 Gehéause Carter
Screw Plug Tapon Roscado
3610207601 1 Verschluf3schraube Vis de Fermeture
Washer Arandela
3710095006 1 Scheibe Rondelle
Spring Resorte
39 (0207556 | 1 Feder Ressort
Housing Carcasa
4010207609 1 Gehéause Carter
O-Ring Anillo-O 22,0x16
4110095008 1 O-Ring Joint torique
42 | 0095009 | 1 Steering part Elfemento de mando
Steuerteil Régulateur
Hose Manguera 160
43 [ 0095018 | 1 Leitung Tuyau
i 4.5x135
a4 | 0216517 | 1 Fuel hose_ Mangugradecombustlble X
Kraftstoffleitung Tuyau a essence
Clamp Abrazadera
4510207586 | 5 Schlauchklemme Collier de serrage
Hose fitting Unién
4610047977 1 Ventil Raccord
Fuel hose Manguera de combustible 4,5x170
47 (0217101) 1 Kraftstoffleitung Tuyau a essence
Tee-fitting Unién forma T
4810099417 1 T-Stlck Raccord “T"

5100015773 - 102

69




Air Ducting
Luftfihrung DPU 6555Hs

Conduccion de Aire
Carter Ventilation

70 5100015773 - 102



Air Ducting

DPU 6555Hs %
LuftfUhrung
Conduccion de Aire
Carter Ventilation
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm. Schmierstoff

110098460 1 {_/Z]:'tk(l:gl\c/iirng links Eiﬂi’éfﬂiﬁfﬁche

3 |01050%0) 2 gz(c;:‘ilﬁf‘aégi{;\rtofiI jgmta d'étanchéité profilé

4 |rosost] 2 Eggglﬁgégg}gﬁ' jglr;]tta d'étanchéité profilé

5 |0207579| 1 | PfiCiptecn R

7|009%0351 1 \(/:g'\'/lj‘;idung -Cr:aoz?/ercle

9 0095036 1 gi;ltungsprofil Eé?rﬁaque

o oorss 3 e s,

i o152 + | St o S
2 s < | S v e
210107379 1 ngnTtitne gﬁse_m

2 oo+ | S v e

43020791 | 1 | Clcipicr Deesior

44 |0207540| 1 giﬂﬂeiste Empague

45 | 0151540 | 2 | Yvasher Arandela A6.4 DIN9021
46 0129021 2 !égimtli;ntmutter ggﬂ:;i‘éﬁ;ﬁﬁ Ve

48 0207554 | 1 gﬁ\;ﬁg Junta

49 | 0217098 | 1 Si‘;ﬁag éuanrﬁtﬂfeestanqueidadndro

5100015773 - 102

71




Breather - Governor
Entluftung-Drehzahlverstellung
Purgado - Regulador de Revoluciones
Raccord Fileté de Purge -

DPU 6555Hs

72 5100015773 - 102



Breather - Governor

DPU 6555Hs .
Entluftung-Drehzahlverstellung
Purgado - Regulador de Revoluciones
Raccord Fileté de Purge -
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Washer Arandela
3 10094970 1 Scheibe Rondelle
Lock washer Arandela de Seguridad 6,0
4| 0202444\ 2 Sicherungsscheibe Rondelle d'arrét
Governor lever Palanca de regulador
5 (0094969 | 1 Reglerhebel Levier régulateur
- - M
6 | 0202449| 4 Hexagon socket head screw Tprqlllqasels lados huecos S5x8
Innensechskantschraube Vis & six pans creux
Spring Resorte
70094966 1 Feder Ressort
Guide Guia
8 10097417 1 Fuhrung Guide
Torsion spring Resorte
9 0097416/ 1 Torsionsfeder Ressort
Distance ring Anillo distanciador
1010202395 1 Abstandsring Bague intermediaire
O-Ring Anillo-O 18x2
1110202459 2 O-Ring Joint torique
O-Ring Anillo-O
120094963 | 1 O-Ring Joint torique
Shaft Eje
1310202371 | 1 Welle Arbre
Flange Brida
14 10103080| 1 Flansch Bride
Locknut Contratuerca VM6
1510129021 3 Sechskantmutter Contre-écrou
Threaded pin Varilla roscada
1610126909 2 Gewindestift Goupille fileté
Clamp Abrazadera
17)0151223| 1 Schlauchklemme Collier de serrage
Lever Palanca
20101044071 1 Hebel Levier
Screw Tornillo
2110094960 1 Halbrundschraube Vis
Washer Arandela 6.4
2210151324/ 1 Scheibe Rondelle
Locknut Contratuerca M6
2310207588 1 Sechskantmutter Contre-écrou
Governor lever cpl. Palanca de regulador cpl.
2410126519 1 Reglerhebel kpl. Levier régulateur cpl.
Threaded pin Varilla roscada M8 x 20
2610202456 1 | Goyindestift Goupile fileté
Bleeder Valve Valvula Prugadora
37 0207561| 1 Entliftungsventil Soupape de purge de l'air
38 | 0098461 | 1 | C2P Tapa
Kappe Couvercle
Diaphragm Diafragma
39 (0094884 1 Membrane Diaphragme
Hose Manguera
4110098463 1 Schlauch Tuyau

5100015773 - 102

73




Breather - Governor
Entluftung-Drehzahlverstellung
Purgado - Regulador de Revoluciones
Raccord Fileté de Purge -

DPU 6555Hs

74 5100015773 - 102



DPU 6555Hs

Breather - Governor

Entluftung-Drehzahlverstellung
Purgado - Regulador de Revoluciones
Raccord Fileté de Purge -

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

42 10098462 | 1

Breather tube
Entliftungsschlauch

Linea de purgado
Tuyau d'évacuation purge

Bushing Buje
4310098465 2 Buchse Douille

Spring washer Arandela elastica A6 DIN137
4410151290 2 Federscheibe Rondelle a ressort

i ilindri M6 x 16 1S04762

45 | 0151231 2 Chgese head screw Tprrpllgcﬂmd_ncq X

Zylinderschraube Vis a téte cylindrique

Clip Borne de contacto elastico
4610102470 1 Federklemme Pince de ressort

i i 32x45x25
52 | 0202466 | 1 | RiN9 Anillo Xasx

Ring Bague

5100015773 - 102

75




Fuel System
Kraftstoffsystem DPU 6555Hs

Sistema de Combustible
Systéme d'Essence

76 5100015773 - 102



Fuel System

DPU 6555Hs Kraftstoffsystem

Sistema de Combustible
Systeme d'Essence

Ref.| PartNo. |Oty.| Description Descripcion Measurem.Abm. | Norm

Pos.| Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -

2 (0095081 1 | e et Résanvoir de carburant

3 | 0151344 | 12 | (asher e

4 | 0095355 | 12 | SR e Rondiele

5 | 0095356 | 6 | BUShng Dol

6 0095357 | 6 | SECC e Doute

8 |00gs082| 2 | BUShIng Pl

5 [oosioss| 2 | SHIESL,,, ooy e

10| 0207613 4 | Gheese head screw ot e

1110099523 1 '(I'::r?kverschluﬁ Z?)%?/ercle B

12| ozors7e | 1 | LU TE Toneri de Combusiile

130022832 | 1| iy tier File & carburant

14| ozos77| 1 | T uperi de Combusitle

1510203655 1 glcirlrz]:\ﬂchklemme égiléiigraggr;%rrage o

ppe— T Bl o

17 10207586 | 1 g;rgﬂchklemme él;{ﬁlg;’iggf:e”age

16 |oo7sio | 1 | R v Gommenti

190207578 | 1 | it gl Filrs & carburant compl.

20 10095358 | 1 g?eetl) strainer lﬁ?rqgt?n?irs a carburant ”

21[0104763| 1 | Lasher i

22 ozoesa| 1 | Seowiodn Coreoscate

23| 0009786 | 4 | BUSINg Douile

24 |oao7sra| 1 | FETRE e oo

25 0207536 | 1 | G0ty e de potetion

2710104421 1 Efé’ﬂlﬁﬂéi'p?rlm Joint crétanchéits profilé B

280107491 | 1 Xg&’igﬂgng Comarure

5100015773 - 102

77




Fuel System
Kraftstoffsystem DPU 6555Hs

Sistema de Combustible
Systéme d'Essence

78 5100015773 - 102



Fuel System

DPU 6555Hs
Kraftstoffsystem
Sistema de Combustible
Systeme d'Essence
L o Measurem./Abm. Norm
Ref. Part No. Description Descripcion
Pos.| Artikel Nr. Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Covering Cubierta
29 10107492 Abdeckung Couverture
Locknut Contratuerca M8 1504032
810151379 Sechskantmutter Contre-écrou
Lock washer Arandela elastica 8
820151218 Federring Rondelle de ressort
i ilindri M6 x 1 1S04762
46 | 0151231 Cheese head screw Tornillo cilindrico 6x16 S0476
Zylinderschraube Vis a téte cylindrique
Clamp Abrazadera
47 10107451 Schelle Agrafe
Stub shaft Mufiéon
48 | 0151234 Wellenstummel Bout d'arbre
Locknut Contratuerca M6 1SO4032
49 0151323 Sechskantmutter Contre-écrou
Contact safety device Dispositivo de proteccion
5010207537 Berlihrungsschutz Grille de protection
Clamp Abrazadera
51 | 0207586 Schlauchklemme Collier de serrage
Decal-Diesel Calcomania-Diesel
5210129791 Aufkleber-Diesel Autocollant-Diesel
Spacer Caja distanciador
53 | 0207522 Distanzbichse Douille d'écartement
Clamp Abrazadera
54 (0107451 Schelle Agrafe
Asti 6 DIN128
55 | 0151456 Lock vv_asher Arandela elastica
Federring Rondelle de ressort
Cheese head screw Tornillo cilindrico M6 x 25 DIN912
5610129010 Zylinderschraube Vis a téte cylindrique

5100015773 - 102

79




Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

12

80

DPU 6555Hs

5100015773 - 102



DPU 6555Hs

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
Ref.| PartNo. |OQty.| Description Descripcion Messurem Abm. | Norm
Pos. | Artikel Nr. | St. | Beschreibung Description Torque/Drenm. | Sealant -
1 10207815] 2 giillitichraube ggLrllcc))nprisionero o
2 | 0095088 | 3 Siece;]'tung JEé?rﬁaque
3 |oossoso | 1 | Fonee Colerete
5 | 0013601 | 1 | 2Pring wasner Rondell 3 ressar " o
o [ozo7e1a| 1 | Sheese ead scren T e ey
7 005001 | 1| Fifaner element Elément flrant
8 |00go703| 1 | HOer Atache
o |0151553| 2 | asher Romele . o
10 [0120516( 2 | Nt Lot "
12 |5100002774) 1 E::tg:dig\lig Igsll télgjvg?cflltrgeclgill'tre cpl.
35|00o7831| 1 o4 S ¢
4010108907 1 \Ii\lliijlrzggalr:llﬁjltjtter Eléreéﬁapg]glrligr?sa "
ot oooro] 1 | S S s
420007833 | 1 | 7, it E e Bride intermediaire
50 |0099804| 1 | SATP. ol
5110099803 | 1 /(isgeckkappe Eﬁg%é)rége;rtgtr:ction
520099792 1 | yenidiie Plaque de soupape
53 | 0104463 1 | ormaton son Paaue
54 | 0090808 | 1 | cLi O Chape de saoutchous
55| 0104462 1 | @it i Bague en caoichouc
56 10109714| 1 E::i:sciziﬁléibe giosrfgeflillttarzgul?iltre
57 | 00ge40| 1 | HGEPIT Adaptatour
58 10095050 1 Efﬁrglcirgl?e égiﬁlezra Sglrf:tuyau
50 | 0151456 | 1 | o0 A" Rondelle de ressort 6 -
60 | 0202437| 1 | Cheese head screw Tornillo cilindrico M6 x 20

Zylinderschraube

Vis a téte cylindrique

5100015773 - 102

81




Air Cleaner
Luftfilter
Filtro del Aire
Filtre a Air

12

82

DPU 6555Hs

5100015773 - 102



DPU 6555Hs

Air Cleaner

Luftfilter
Filtro del Aire
Filtre a Air
e L. Measurem./Abm. Norm
Ref. | Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Fuel hose Manguera de combustible 3,5x50
6110217108| 2 Kraftstoffleitung Tuyau a essence
Hose piece Tramo de manguera
6210099807 1 Schlauchstiuck Piéce de tuyau
Nipple Boquilla roscada
63 | 0099805 | 1 Nippel Nipple
Banjo bolt Perno hueco
6410207566 1 Hohlschraube Boulon creux a filet femelle
Sealing ring Anillo sellante Al0x13,5
6510071121] 2 Dichtungsring Bague d'étanchéité
66 | 0100711 1 Maintenance mdlcator cpl. Ind!cador de mantenimiento
Wartungsanzeige kpl. Indicateur dentretien
Cover with cyclone Tapa con ciclén
67 |s100002777) 1 Deckel mit Zyklon Couvercle avec cyclone
Tie cable Fijacion
8510109710\ 1 Kabelbinder Attache
Housing Carcasa
8610097829 1 Gehéause Carter

5100015773 - 102

83




Silenciador
Silencieux




DPU 6555Hs

Exhaust Silencer

Abgasdampfer
Silenciador
Silencieux
o . Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Exhaust Escape
1 10217088| 1 Auspuff Echappement
i ilindri M8 x 30 1S04762
3 |o151578| 3 Cheese head screw T_orrpllgcﬂmd_ncq X
Zylinderschraube Vis a téte cylindrique
Gasket Junta
6 [5100001033| 1 Dichtung Joint
Exhaust pipe Tubo de escape
100126956 1 Abgasrohr Tubulare d'evacuation
Clamp Abrazadera
11100951001 1 | gepelle Collier
Hexagonal head cap screw Tornillo hexagonal M10 x 50
1210207591 1 Sechskantschraube Vis a téte hexagonale
Washer Arandela 10,5
1310202434 1 Scheibe Rondelle
Locknut Contratuerca VM10
1410207589 1 | sechskantmutter Contre-écrou
Contact safety device Dispositivo de proteccion
1810207535| 1 Beruhrungsschutz Grille de protection
Washer Arandela
1910099525 10 Scheibe Rondelle
Cheese head screw Tornillo cilindrico M6 x 20
2010202443 5 Zylinderschraube Vis a téte cylindrique
Washer Arandela AB,4 DIN9021
2701515401 5 Scheibe Rondelle
Lock washer Arandela elastica 8
2910151218 3 Federring Rondelle de ressort
Gasket Junta de estanqueidadndro
3010217098 1 Dichtung Garniture
Gasket set Juego de juntas
811021709 1 Dichtungssatz Jeu de joints
Cheese head screw Tornillo cilindrico M8 x 35
820217111 3 Zylinderschraube Vis a téte cylindrique

5100015773 - 102

85




Starting crank
Andrehkurbel DPU 6555Hs

Manivela de arranque
Manivelle de démarrage

86 5100015773 - 102



Starting crank

DPU 6555Hs
Andrehkurbel
Manivela de arranque
Manivelle de démarrage
o o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Starting Crank Manivela de Arranque
510210280 1 Kurbel Manivelle de Démarrage
Lever Palanca
6 0064064 1 Hebel Levier
Leaf spring Resorte de laminas
8 0066157 1 Blattfeder Ressort a lames
Leaf spring Resorte de ldminas
9 | 0066158 2 Blattfeder Ressort a lames
Cheese head screw Tornillo cilindrico M5 x 8 1SO4762
1010049190 2 Zylinderschraube Vis & téte cylindrique 10Nm/7ft.Ibs
Leaf spring Resorte de laminas
11100695471 1 Blattfeder Ressort a lames
Screw Tornillo
1210069548 | 1 Schraube Vis
Leg spring Resorte de brazo
1310069549 1 Schenkelfeder Ressort coude
Tubular handle Empufiadura
14 10069545| 1 Griffrohr Poignée tublaire
O-ring Anillo-O
16 [0105765| 1 O-Ring Bague-O
Plug Tapén
1710064062 | 1 Stopfen Bouchon
Seal Junta
18 10064068 | 1 Dichtung Joint
Rotary shaft seal Anillo de retén radial 28x35x 4
19 10064063 | 1 Wellendichtring Bague d'étanchéité
Bush Buje
2010066156 | 2 Buchse Boite
i i M6 x 25
23 | 0203133| 5 Hexagon socket head screw Tprr]lllq a seis lados huecos X
Innensechskantschraube Vis a six pans creux
Shim ring Arandela de ajuste 30x38x0,15 | DIN988
2410069546 | 2 Passscheibe Disque dajustage
in- ini i i6 A30x1.5
25 | 0202441 | 2 Clip retaining Pr(?3|lla de retencion X
Halteclip Clé de serrage
O-Ring Anillo-O 26x 15
26 10064067 2 O-Ring Joint torique
Starting shaft Garra de arranque
27101074941 1 Andrehwelle Arbre de mise en marche
Starting jaw Garra de arranque
3210097419 1 Andrehklaue Griffe de mise en marche
Shim Ring Arandela de Ajuste 10x16x1 DIN988
3410064065 1 Passscheibe Disque D'Ajustage
Lock washer Arandela elastica 6 DIN128
350151456 5 Federring Rondelle de ressort
i i M8x12
38 | 0201372 1 Hexagon socket head screw Tprrpllq a seis lados huecos 8x
Innensechskantschraube Vis & six pans creux
Straight pin Pasador cilindrico
890202453 1 Zylinderstift Goupille cylindrique

5100015773 - 102

87




DPU 6555Hs

Oil drain
OlablaR

.
2
=
. @
L
NS
&
<
=
=

Drenaje de aceite
Raccord vidange d'huile

5100015773 - 102

88



Oil drain

DPU 6555Hs =
Olablaf
Drenaje de aceite
Raccord vidange d'huile
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Qil Seal Junta de Aceite 52x80x10
1 10202416] 1 Oldichtung Joint D'Huile
Screw plug Tornillo de cierre
2 10104406 1 Verschluf3schraube Vis de fermeture
Gasket Anillo de junta Al4x 18 DIN7603
3 | 0012624 2 Dichtring Bague d'étanchéité
Banjo bolt Perno hueco 10-3
410203656 1 Hohlschraube Boulon creux a filet femelle
5 | 0217002 1 Hose pipe Oil drain Conducto flexible Drenaje de aceite
Schlauchleitung m. Olablass Conduite flexible Raccord
6 lo126074! 1 Retainer Soporte
Halter Logement
Locknut Contratuerca M12
70207530 1 Sechskantmutter Contre-écrou
Washer Arandela Al13
8 |0203132| 1 Scheibe Rondelle

5100015773 - 102

89




Automatic shut-off mech.

Abschaltautomatik mech. DPU 6555Hs
Cierre automatico

Interruption automatique

J
?@

— o QeCeo@=2®

90

5100015773 - 102



Automatic shut-off mech.

DPU 6555Hs .
Abschaltautomatik mech.
Cierre automatico
Interruption automatique
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Cover Tapa
1100949311 1 Schraubdeckel Couvercle
Gasket Juntaaceite
210094928 1 Flachdichtring Joint
Element Elemento
3 10094930 1 Filterpatrone Elément
Spring Resorte
410104402 1 Drahtfeder Ressort
Cheese head screw Tornillo cilindrico M6 x 20
5 0202437 4 Zylinderschraube Vis a téte cylindrique
Spring washer Arandela elastica A6 DIN137
6 10151290 4 Federscheibe Rondelle a ressort
Valve Valvula de desconexién
70207531 1 Absperrventil Soupape
Seal Junta
8 10106559 1 Dichtung Joint
Clamp Abrazadera
9 0202469 1 Schlauchschelle Agrafe
Clamp Abrazadera
1010207586 5 Schlauchklemme Collier de serrage
i 4,5 x 200
11 | 0217102 1 Fuel hose _ Mangu?ra de combustible X
Kraftstoffleitung Tuyau a essence
Fuel hose Manguera de combustible 4,5x110
12102171071 1 Kraftstoffleitung Tuyau a essence
T-piece Pieza T
17.10207810| 1 T-Stlck T-piece
Clamp Abrazadera
18 10207586 7 Schlauchklemme Collier de serrage
i 4,5 x 30
19 | 0217104 | 1 Fuel hose ‘ Mangugra de combustible O X
Kraftstoffleitung Tuyau a essence
Valve Vélvula
2010207526 1 Ventil Soupape
21 | 0217109 | 1 Fuel hose Manguera de combustible 5,3 x50
Kraftstoffleitung Tuyau a essence
Back pressure valve Valvula de retencion
2210217093 | 1 Ruckschlagventil Soupape de retenue
i 4
23 | 0217103 1 Fuel hose Manguera de combustible ,5x80
Kraftstoffleitung Tuyau & essence
Fuel hose Manguera de combustible 4,5x35
2410217106 | 1 Kraftstoffleitung Tuyau a essence
Tee-fitting Uniéon forma T
250106563 1 T-Stiick Raccord "T"
Fuel hose Manguera de combustible 4,5 x50
2610217105| 1 Kraftstoffleitung Tuyau a essence
Fuel pipe cpl. Pipa del combustible cpl.
27|0217095| 1 Kraftstoffleitung kpl. Pipe du combustible cpl.
Screw nipple Boquilla roscada
28 10207525| 1 Anschraubnippel Raccord de vissage

5100015773 - 102

91




Coupling housing
AnschluRgehéause
Caja de conexion
Carter de branchement

DPU 6555Hs

92 5100015773 - 102



Coupling housing

DPU 6555Hs :
Anschlul3gehause
Caja de conexion
Carter de branchement
L o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Injection Valve Valvula Inyectora
2 10207560 4 Einspritzventil Soupape d'Injection
Washer Arandela Al3
3 10203132 4 Scheibe Rondelle
Hexagonal head cap screw Tornillo hexagonal M6 x 16 DIN933
410202338 2 Sechskantschraube Vis a téte hexagonale
Lock washer Arandela elastica 6 DIN128
5 0151456 2 Federring Rondelle de ressort
Baffle plate Placa seperadora
6 |soo0107496| 1 Trennblech Separateur
Stud bolt Tornillo esparrago M12 x 40
70010937 2 Stiftschraube Goupille fileté
Stud bolt Tornillo esparrago M12 x 35 DIN835
8 100109361 3 | gitischraube Goupille fileté 86NM/63ft.Ibs
Housing Caja
9 10095042 1 Anschlugehéuse Carter
Washer Arandela Al3
1510203132| 2 Scheibe Rondelle
Locknut Contratuerca M12
1610207530 2 Sechskantmutter Contre-écrou
Push-in plug Tapén
2110207605 | 2 VerschluBRstopfen Bouchon
Stud bolt Tornillo esparrago M12 x 40
2310010937 1 Stiftschraube Goupille fileté

5100015773 - 102 93




DPU 6555Hs

<

i

<

S

x< S5
Ty
= >

D o
288

—_— N
55 c ¢
O.N.me
WS e
O T C O
SEoc2o
g..nlu.uu
c oo
W= wuw

5100015773 - 102

94



DPU 6555Hs

Engine Equipment EPA
Motorausrustung EPA
Equipamiento de Motor EPA
Equipement Moteur EPA

Measurem./Abm. Norm

Ref. | Part No. | Qty.| Description RESCHIDCIon
Pos.| Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. Schmierstoff
Push-in plug Tapon
1102076031 1 | yerschiugstopfen Bouchon
Threaded pin Varilla roscada M8 x 16 DIN91E
210020348| 1 | Gepindestift Goupille fileté
Threaded pin Varilla roscada M8 x 20
810202456\ 1 | Gewindestift Goupille fileté
Push-in plug Tapon
4 10207604 1 VerschluRstopfen Bouchon
Angle Angulo
5 10126904 | 1 Winkel Coude
Washer Arandela
6 [0126905| 1 Scheibe Rondelle
Bush Buje
7 |0126906| 1 | guo Boite
Threaded bush Mo

8 |0126907| 1 | Gayindebuchse

Casquillo roscado
Boite tarandée

Cap

9 | 0207567 | 2 Kappe

Tapa
Couvercle

Threaded pin

10 10126909 | 2 Gewindestift

Varilla roscada
Goupille fileté

Counternut

11 10207587 2 Sicherheitsmutter

Tuerca de seguridad
Ecrou de sécurité

Cap Tapa

14 0126911 1 Kappe Chapeau
Push-in plug Tapon

15 10207602 1 VerschluRstopfen Bouchon

5100015773 - 102

95




Spare Parts Kits
Ersatzteilsatze DPU 6555Hs

Juegos de Repuestos
Jeu de Pieces de Rechange

96 5100015773 - 102



DPU 6555Hs

Spare Parts Kits
Ersatzteilsatze
Juegos de Repuestos
Jeu de Pieces de Rechange

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 ]0217091| 1

Set-gasket cylinder head
Dichtungssatz Zylinderkopf

Juego de juntas-culata de cilindro
Jeu de joints-culasse de

2 (0094878 | 1

Set-gasket, crankcase
Dichtungssatz-Kurbelgehéuse

Juego de juntas-carter
Jeu de joints-carter

3 | 0207606 | 1

Maintenance set
Wartungssatz

Juego para mantenimiento
Jeu d'entretien

4 10217090| 1

Breakdown kit
Pannensatz

Sistema de la interrupcién
Ensemble de panne

5100015773 - 102

97




98



WACKER
NEUSON

Accessoires
Zubehor
Accesorios
Accessories



Extension plate kit
Anbauplatten-Satz DPU 6555Hs

Juego de placa de extension
Jeu de elargisseur

100 5100015773 - 102



Extension plate kit

DPU 6555Hs
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Extension plate kit Juego de placa de extensién 3
110126290 1 Anbauplattensatz Jeu de elargisseur
> | 0125662 | 2 Extension plate Placa_ de extension 3cm
Anbauplatte Elargisseur
5100015773 - 102 101




Extension plate kit
Anbauplatten-Satz DPU 6555Hs

Juego de placa de extension
Jeu de elargisseur

102 5100015773 - 102



Extension plate kit

DPU 6555Hs
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Extension plate kit Juego de placa de extension 3in
1100452011 1 Anbauplattensatz Jeu de elargisseur
> | 004a442| 2 Extension plate Placa_ de extension 8cm
Anbauplatte Elargisseur
5100015773 - 102 103




Extension plate kit
Anbauplatten-Satz DPU 6555Hs

Juego de placa de extension
Jeu de elargisseur

104 5100015773 - 102



Extension plate kit

DPU 6555Hs
Anbauplatten-Satz
Juego de placa de extension
Jeu de elargisseur
e o Measurem./Abm. Norm
Ref. Part No. [ Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant
Torque/Drehm. T
Extension plate kit Juego de placa de extensién 15
1 10043246] 1 Anbauplattensatz Jeu de elargisseur
2 | 0043245| 1 Extension plate Placa de extension 860mm
Anbauplatte Elargisseur
5100015773 - 102 105




Set of screws
Schraubensatz DPU 6555Hs

Juego de tornillos
Jeu devis

106 5100015773 - 102



DPU 6555Hs

Set of screws

Schraubensatz
Juego de tornillos
Jeu de vis
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

0067519

Set of screws
Schraubensatz

Juego de tornillos
Jeu de vis

5100015773 - 102

107




Urethane Pad PGV DPU 6555
Gleitvorrichtung PGV DPU 6555

Placa de DeslizamientoPGV DPU 6555
Jeu de Tapis en Polyuréthane

11

DPU 6555Hs

7.
6.

108

5100015773 - 102



Urethane Pad PGV DPU 6555

DR JEessl s Gleitvorrichtung PGV DPU 6555
Placa de DeslizamientoPGV DPU 6555
Jeu de Tapis en Polyuréthane
Ref. [ Part No. | Qty.| Description Descripcion Measurem./Abm. Norm
Pos. | Artikel Nr. | St. [ Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

Front Angle Angulo delantera
110205208| 1 Winkel Angle de front
Angle rear Angulo atras
2 5100010936 1 Winkel hinten Angle arriere
urethane plate Juego de lamina de uretano
3 0205209 1 Kunststoffplatte Dispositif de glissement
Bushing Buje
40047577 10 Buchse Douille
Bar Listén
5 0058358 2 Leiste Listeau
Lockwasher Arandela elastica 8 DIN6796
6 10033198 10 Spannscheibe Rondelle de ressort
Hexagonal head cap screw Tornillo hexagonal
710011456/ 10 Sechskantschraube Vis a téte hexagonale
8 |0011531| 4 | Cheese head screw Tornillo cilindrico M12 x 20 1S04762
Zylinderschraube Vis a téte cylindrique 86Nm/63ft.Ibs
9 |0011423| 2 | Hexagonal head cap screw Tornillo hexagonal M12 x 30 DIN933
Sechskantschraube Vis a téte hexagonale 210Nm/155ft.Ibs
Plate Chapa
10 |5100010935| 1 Blech Tole
11 |5100000908| 1 Urethane Pad Kit PGV DPU 6555 Placa de DeslizamientoPGV DPU 6555

Gleitvorrichtung

Jeu de Tapis en Polyuréthane

5100015773 - 102

109




Starting crank

Andrehkurbel Ruckschlagsicher DiF el
Manivela de arranque

Manivelle de démarrage

110 5100015773 - 102



Starting crank

DPU 6555Hs . .
Andrehkurbel Ruckschlagsicher
Manivela de arranque
Manivelle de démarrage
e L. Measurem./Abm. Norm
Ref. [ Part No. | Qty.| Description Descripcion
Pos. | Artikel Nr. | St. | Beschreibung Description Sealant

Torque/Drehm.

Schmierstoff

0095187

Starting crank
Andrehkurbel riickschlagsicher

Manivela de arranque
Manivelle de démarrage

5100015773 - 102

111




Kit-mounting-Starting crank
Anbausatz Andrehkurbel DR Eeetelas
Juego-instalacién-Manivela de arranque
Jeu de montage-Manivelle de
1
6,..,-""
3

112

5100015773 - 102



DPU 6555Hs

Kit-mounting-Starting crank

Anbausatz Andrehkurbel
Juego-instalacion-Manivela de arranque
Jeu de montage-Manivelle de

Ref. [ Part No. | Qty.| Description
Pos.| Artikel Nr. | St. | Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

Kit-mounting-Starting crank

1 (0220473 1 Anbausatz

Juego-instalacion-Manivela de arranque
Jeu de montage-Manivelle de

Crank holder cpl.

2 |s100003970) 1 Kurbelhalter kpl.

Porta-manivela cpl.
Support manivelle cpl.

Cheese head screw

3 |0011535) 2 Zylinderschraube

Tornillo cilindrico
Vis a téte cylindrique

Bush Buje
5 0220300 1 Gummibuchse Boite
Shockmount Amortiguador
6 0220301 2 Puffer Silentbloc
Bracket Soporte
710220239 1 Halterung Equerre

5100015773 - 102

113




Kit-retrofit belt guide

Nachristsatz Riemenberuhiger DPU 6555Hs
Juego de modificaciénguia de correa
Lot de rattrapage
’
[

114

5100015773 - 102



DPU 6555Hs

Kit-retrofit belt guide

Nachristsatz Riemenberuhiger
Juego de modificaciénguia de correa
Lot de rattrapage

Ref. [ Part No. | Qty.
Pos. | Artikel Nr. [ St.

Description
Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 |5100005821| 1

Kit-retrofit belt guide
Nachristsatz Riemenberuhiger

Juego de modificguia de correa
Lot de rattrapag

5100015773 - 102

115




Kit-retrofit Rental DPU6555

Nachriistsatz Rental DPU6555 DPU 6555Hs
Juego de modificacién Rental DPU6555

Lot de rattrapage

116 5100015773 - 102



DPU 6555Hs

Kit-retrofit Rental DPU6555
Nachristsatz Rental DPU6555

Juego de modificacion Rental DPU6555
Lot de rattrapage

Ref. [ Part No. | Qty.| Description
Pos.| Artikel Nr. | St. | Beschreibung

Descripcion
Description

Measurem./Abm.

Norm

Torque/Drehm.

Sealant
Schmierstoff

1 |s100026805| 1 | Document-Box

Saporte posa documentos

Dokumentenbehalter Receptable de documents
2 |s100027102| 1 Bracket Soporte

Halterung Equerre

Cable yarn Fijacion de cables
410047388 3 Kabelbinder Attache de cable

Cheese head screw

5 |0011535) 2 Zylinderschraube

Tornillo cilindrico
Vis a téte cylindrique

49Nm/36ft.Ibs

6 |0017313| 2 Hexagon nut

Tuerca hexagonal

Sechskantmutter Ecrou hexagonal
Flat washer Arandela B10,5 DIN9021
70010375 2 Scheibe Rondelle

8 |5100027238| 1

Kit-retrofit Rental DPU6555
Nachristsatz Rental DPU6555

Juego de modificacién Rental DPU6555
Lot de rattrapage

5100015773 - 102

117




WACKER
NEUSON

Wacker Neuson Produktion GmbH & Co. KG - PreullenstraBe 41 - 80809 Minchen - Tel.:. +49-(0)89-35402-0 - Fax: +49-(0)89-35402-390
Wacker Neuson Production Americas LLC - P. O. Box 9007 - Menomonee Falls, WI 53052-9007 - Tel.: (262)-255-0500 - Fax: (262)-255-0550
Wacker Neuson Ltd. - Tower 1, Grand Century Place - 193 Prince Edward Road West - Mongkok, Kowloon - Hong Kong, VR China - Tel: +852-3605 5360, Fax: +852-2406 6021



